

检验检测报告



No:230074725

防伪查询网址: www.gttctech.com

防伪码: IVNF-0910-04

共2页 第1页

扫码下载报告



委托单位	上海硕特无纺布有限公司 地址: 上海市金山区枫泾镇工业区亭枫公路8399号				
客户认定信息	珍珠棉 50cm×50cm3块 颜色: 白色 纤维成分: 100% Polyester 型号规格: Z-2 单位质量: 300克 -----				
检验性质	委托检测	样品受理/测试开始日期	2023-04-12	报告签发日期	2023-04-17
判定依据	---				
综合检验结论	---				
检验检测结果	检验检测项目 (计量单位) [样品识别]	测试方法	标准值及允差	检验检测结果	判定
	●热传递性能	GB/T 35762-2017 平板法	-----	热阻 (m ² · K/W) 0.795 克罗值 (clo) 5.13	---
备注	本报告中检验检测项目均在相应标准规定的环境条件下进行(有注明的除外)。 复印件、副本未重新加盖报告书确认章无效。 本报告检验检测地址为广州市番禺区珠江路1号。				

签发: 刘丽琴 高级工程师




样品图片

No:230074725

共2页 第2页



——本报告结束——



注意事项

1. 报告书未加盖检测单位检验检测专用章无效。
2. 复印件未加盖检测单位报告确认章无效。
3. 对委托送检结果有异议的，应于报告书送达之日起十五日内提出。
4. 检测结果仅对所检样品有效。
5. 未取得资质认定的项目，仅作为科研、教学或内部质量控制之用。
6. 报告书涂改无效。
7. 客户提供的信息（包括样品信息），本公司/中心不对其真实性负责。
8. 未经本公司/中心书面批准不得部分复制本报告，全部复制除外。

Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7. Our company does not accept any responsibility for the authenticity of the information supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission approved by GTTC, except duplicated in full version.